
 
 
 

 
This item was submitted to Loughborough’s Institutional Repository 

(https://dspace.lboro.ac.uk/) by the author and is made available under the 
following Creative Commons Licence conditions. 

 
 

  
 
 

For the full text of this licence, please go to: 
http://creativecommons.org/licenses/by-nc-nd/2.5/ 

 

brought to you by COREView metadata, citation and similar papers at core.ac.uk

provided by Loughborough University Institutional Repository

https://core.ac.uk/display/288378784?utm_source=pdf&utm_medium=banner&utm_campaign=pdf-decoration-v1


  1 
 

Membrane-based point-of-use water treatment (PoUWT) system in emergency 1 
situations: A review 2 

N Shamsuddin, D B Das*, V M Starov 3 
[...]
characteristics of ceramic and polymeric microfiltration membranes using 
filtration models. Journal of Membrane Science 432: 97-105.  

[124]  Gijiu, C, Dima, R, Isopescu, R. (2012) Membrane fouling in dead-end 
microfiltration of yeast suspensions. Revista De Chimie 63(1): 60-63.  

[125]  Sarkar, B, De, S. (2012) A combined complete pore blocking and cake filtration 
model for steady-state electric field-assisted ultrafiltration. AlChE Journal 58(5): 
1435-1446.  

[126]  Duclos-Orsello, C, Li, W, Ho, C. (2006) A three mechanism model to describe 
fouling of microfiltration membranes. Journal of Membrane Science 280(1): 
856-866.  

[127]  Iritani, E, Mukai, Y, Furuta, M, Kawakami, T, Katagiri, N. (2005) Blocking 
resistance of membrane during cake filtration of dilute suspensions. AlChE 
Journal 51(9): 2609-2614.  

[128]  Lee, D. (1997) Filter medium clogging during cake filtration. AlChE Journal 
43(1): 273-276.  

[129]  Guo, W, Ngo, H, Li, J. (2012) A mini-review on membrane fouling. Bioresource 
Technology 122: 27-34.  

[130]  Chong, T, Wong, F, Fane, A. (2008) Implications of critical flux and cake 
enhanced osmotic pressure (CEOP) on colloidal fouling in reverse osmosis: 
Experimental observations. Journal of Membrane Science 314: 101-111.  

[131]  Hoek, E, Elimelech, M. (2003) Cake-enhanced concentration polarization: A 
new fouling mechanism for salt-rejecting membranes. Environmental Science 
and Technology 37(24): 5581-5588.  

[132]  Song, L, Elimelech, M. (1995) Theory of concentration polarization. J. Chem. 
Soc. Faraday Trans. 91(19): 3389-3398.  

[133]  Hwang, K, Hsueh, C. (2003) Dynamic analysis of cake properties in 
microfiltration of soft colloids. Journal of Membrane Science 214(2); 259-273.  

[134]  Bacchin, P, Aimar, P, Field, R. (2006) Critical and sustainable fluxes: Theory, 
experiments and applications. Journal of Membrane Science 281: 42-69.  

[135]  Song, L. (1998) A new model for the calculation of the limiting flux in 
ultrafiltration. Journal of Membrane Science 144: 173-185.  

[136]  Espinasse, B, Bacchin, P, Pierre, A. (2002) On an experimental method to 
measure critical flux in ultrafiltration. Desalination 146(1): 91-96.  



  26 
 

[137]  Field, R, Wu, D, Howell, J, Gupta, B. (1995) Critical flux concept for 
microfiltration fouling. Journal of Membrane Science 100: 259-272.  

[138]  Field, R, Pearce, G. (2011) Critical, sustainable and threshold fluxes for 
membrane filtration with water industry applications. Advances in Colloid and 
Interface Science 164(1): 38-44.  

[139]  Bacchin, P. (2004) A possible link between critical and limiting flux for colloidal 
systems: Consideration of critical deposit formation along a membrane. Journal 
of Membrane Science 228(2): 237-241.  

[140]  Mulder, M. (2003) Basic principles of membrane technology. Kluwer Academic 
Publisher.  

[141]  Katadyn Products Inc, 2013. [Online]. Available: http://www.katadyn.com/. 
[Accessed July 2012]. 

[142]  Atkinson, S. (2006) Membranes help US military produce clean drinking water.  
Membrane Technology: 7-8.  

[143]  Wallace, M, Cui, Z, Hankins, N. (2008) A thermodynamic benchmark for 
assessing an emergency drinking water device based on forward osmosis. 
Desalination 227: 34-45.  

[144]  Filtrix Co. (2007) Filtrix, FilterPen. [Online]. Available: 
http://www.filterpen.co.nz. [Accessed 1 July 2013]. 

[145]  Ananto, G, Setiawan, A, Darman, M. (2013) MSWT-01, flood disaster water 
treatment solution from common ideas. In IOP Conference Series: Materials 
Science and Engineering 46(1).  

[146]  Arnal, J, Sancho, M, Garcia-Fayos, B, Lora, J, Verdu, G. (2007) Aquapot: UF 
real application for water potabilization in developing countries. Problems, 
location and solutions adopted. Desalination 204: 316-321.  

[147]  Pryor, M, Jacobs, E, Botes, J, Pillay, V. (1998) A low pressure ultrafiltration 
membrane system for potable water supply to developing communities in 
South Africa. Desalination 119: 103-111.  

[148]  Frechen, F.B, Exler, H, Romaker, J, Schier, W. (2011) Long-term behaviour of 
a gravity-driven dead end membrane filtration unit for potable water supply in 
cases of disaster. Water Science and Technology: Water Supply 11: 39-44.  

[149]  Homespring. (2007) GE Water and Process Technology. [Online]. Available: 
http://www.homespring.com. [Accessed 1 July 2013]. 

[150]  Peter-Varbanets, M, Hammes, F, Vital, M, Pronk, W. (2010) Stabilization of flux 
during dead-end ultra-low pressure ultrafiltration. Water Research 44: 3607-
3616.  



  27 
 

[151]  Abbasi, M, Mowla, D. (2013) Analysis of membrane pore-blocking models 
applied to the MF of real oily wastewaters treatment using mullite and mullite-
alumina ceramic membranes. Desalination and Water Treatment (ahead-of-
print): 1-13.  

[152]  Affandy, A, Keshavarz-Moore, E, Versteeg, H. (2013) Application of filtration 
blocking models to describe fouling and transmission of large plasmids DNA in 
sterile filtration. Journal of Membrane Science.  

[153]  Cassano, A, Conidi, C, Drioli, E. (2013) A membrane-based process for the 
valorization of the bergamot juice. Separation Science and Technology 48(4): 
537-546.  

[154]  Emani, S, Uppaluri, R, Purkait, M. (2013) Preparation and characterization of 
low cost ceramic membranes for mosambi juice clarification. Desalination 317: 
32-40.  

[155]  Hosseinzadeh, M, Mehrnia, M, Mostoufi, N. (2013) Experimental study and 
modelling of fouling in immersed membrane bioreactor operating in constant 
pressure filtration. Mathematical Problems in Engineering 2013.  

[156]  Kazemi, M, Soltanieh, M, Yazdanshenas, M, Fillaudeau, L. (2013) Influence of 
crossflow microfiltration on ceramic membrane fouling and beer quality. 
Desalination and Water Treatment (ahead-of-print): 1-11.  

[157]  Masoudnia, K, Raisi, A, Aroujalian, A, Fathizadeh, M. (2013) Treatment of oily 
wastewaters using the microfiltration process: Effect of operating parameters 
and membrane fouling study. Separation Science and Technology 48(10):  
1544-1555.  

[158]  Mondal, S, Rai, C, De, S. (2013) Identification of fouling mechanism during 
ultrafiltration of stevia extract. Food and Bioprocess Technology: 1-10.  

[159]  Nourbakhsh, H, Emam-Djomeh, Z, Mirsaeedghazi, H, Omid, M, Moieni, S. 
(2013) Study of different fouling mechanisms during membrane clarification of 
red plum juice. International Journal of Food Science & Technology.  

[160]  Blankert, B, Betlem, B, Roffel, B. (2006) Dynamic optimization of a dead-end 
filtration trajectory. Journal of Membrane Science 285(1): 90-95.  

[161]  Field, R. (2010) Fundamentals of fouling in Membranes for water treatment: 
Volume 4, Weinheim, Wiley-Vch Verlag GmbH & Co. KGaA: 1-23. 

[162]  Chen, J,  Li, Q, Elimelech, M. (2004) In situ monitoring techniques for 
concentration polarization and fouling phenomena in membrane filtration. 
Advances in Colloid and Interface Science 107: 83-108.  

 675 

 676 



  28 
 

 677 

 678 

List of Tables 679 

Table 1 Most important flood disasters for the periods 1900 to 2013 sorted by 681 
numbers of deaths at the country level [24]. 682 

Country Date No Killed 
China P Rep, General flood July 1931 37,000,000 

China P Rep, -- July 1959 20,000,000 

China P Rep, General flood July 1939 5,000,000 

China P Rep, -- 1935 142,000 

China P Rep, General flood 1911 100,000 

China P Rep, -- July 1949 57,000 

Guatemala, -- October 1949 40,000 

China P Rep, -- August 1954 30,000 

Venezuela, Flash flood 15/12/1999 30,000 

Bangladesh, -- July 1974 28,700 

 683 

  687 



  29 
 

Table 2 Data on a quality of raw water reported in events of natural disasters which 688 
include tsunami and floods [10,38,39]. 689 

Parameter Indonesia India Bangladesh 

Turbidity  300-16,000 
NTU 

70-300 NTU N.R. 

Total dissolved solids 
(TDS) 

100-400 ppm 148-150 mg/L 37-357 mg/L 

pH 7-8.3 7.7-7.8 6.2-7.8 

 690 



  30 
 

Table 3 Application range of various membranes processes [140]. 692 

 693 

Range Ionic range Molecular 
range 

Macro 
molecular 

Micro 
particle 

 
 
 

Macro  
particle  
range 

Particle 
sizes of 
pollutants 
(µm) 
 
MWCO 
(kDa) 

 
0.001 
 
 
0.1 

 
0.01 
 
 
5 

 
0.1 
 
 
500 

 
1           10 

 
100 

Pollutants  Aqueous salts                       Colloids                         Bacteria                    
Small sand 

 

Metal ion Latex Emulsion  

   

Sugar  Viruses and protein          Cryptosporidium oocysts 

  

Atomic radius     Giardia cysts     Pollens 

          

Process for 
purification 

Reverse osmosis  

  

 Nano-filtration  

  

 Ultrafiltration  

  

                                      Microfiltration  

 

Usual 
operating 
pressure 

>0.5 MPa 0.05-0.3MPa 0.01-0.2 MPa 



  31 
 

Table 4 Characteristics of portable membrane-based water purification devices used (as obtained from manufacturers’ data and 694 
reported in the references). 695 

Name Operating 
mode 

Filter type Cost Production 
rate  

Capacity 
(litres)  

Manufacturer References 

Mini Ceramic® 
(Travellers/Hikers) 

Hand 
pump 

Pre-filter, 0.2 µm (MF 
membrane) ceramic Ag-
impregnated 

US$110 0.5 
litres/min 

7000 Katadyn 
Product AG 
Wallisellen, 
Switzerland 

 
 
 
 
 
[56]; 
[141] 

WalkAbout® 
(Travellers/Hikers) 

Hand 
pump 

Pre-filter, 0.2 µm (MF 
membrane)  labyrinth 
depth 

US$45 0.7 
litres/min 

380 SweetWater® 
Longmont, 
USA 

First Need 
Deluxe® 
(Travellers/Hikers) 

Hand 
pump and 
gravity 

Pre-filter, 0.4 µm (MF 
membrane)  structured 
matrix, electro- kinetic 
action 

US$129 1.7 
litres/min 

400 General 
Ecology, Inc. 
Exton, USA 

Pres2Pure® 
(Travellers/Hikers) 

Flexible 
bottle 

2 µm (MF membrane)  
porous plastic 
impregnated with 
powdered activated 
charcoal and other 
absorbent media 

N.R N.R 750 CrystalPure® 
USA 

FO filter pouch 
(Haiti earthquake) 

N.R FO membrane N.R 1.6 litres/ 
day 

10 days 
(filter life) 

N.R [142]; 
[143] 

Lifestraw® 
 

Mouth 
suction or 
gravity 
feed 

Pre-filter, 27 µm and 
halogen chamber, 20 nm 
(UF membrane) hollow 
fibre with cylindrical 
cartridge  

 8.6-12 
litres/ hour 

18,000 LifeStraw, 
Vestergaard 

[8]; 
[9] 



  32 
 

Note: N.R=not reported, MF=microfiltration, UF=ultrafiltration, FO=forward osmosis; RO= reverse osmosis; UV=ultraviolet. 696 

 697 

 698 

 699 

 700 

 701 

Modified 
backpack-based 
multi-level filter 

Hand 
pump; No 
battery 
required 

3 stages of filter: 5 µm 
spun polypropylene, 0.5 
µm carbon filter block and 
UV light disinfection 
system 

US$113 7.56 
litres/min 

N.R  
 
 
University of 
Hawaii 

 
  
 
[18] 

Portable RO 
system 

Bicycle 
pump  

6 stages of filter: sediment 
filter, carbon filter, RO 
membrane filter, carbon 
filter and UV unit  

US$204 N.R 136-179 

Ceramic filters 
(pots) 

Gravity-
driven 
system 

MF membrane 
impregnated with silver as 
additional disinfection step 
and prevents formation of 
biofilm on the filter. 

US$10-
25 

N.R 5000 N.R [6] 

Filter Pen Mouth 
suction 

MF membranes with 
materials blend of different 
polymers  

US$50 3.5 
litres/day 

4 weeks 
or 100 
litres 

Filter Pen Co 
of New 
Zealand and 
Flitrix Co of 
the 
Netherlands 

[144] 



  33 
 

Table 5 Characteristics of water purification technologies used in natural disasters and emergencies events.  702 

Name Filter type Producti
on rate 

Capacity  Cost Performance Maintenanc
e 

Energy 
requirement  

Reference
s 

MSWT-01 
(flood) 

Screen filter, 
sedimentation tank, 
and sand filter. 
Possibility to add UF 
and disinfectant  

1 m3/hour 18-20 
m3/day 

N.R Turbidity<2 
NTU; Colour 
reduction<7 
TCU 

N.R N.R  
 
 
[145] 

Japan 
Portable 
Water 
Treatment 
(natural 
disaster) 

MF and UF 
membrane 

150 
litres/hour 

N.R N.R N.R N.R N.R 

MHMWTP 
(floods and 
tsunami in 
Indonesia) 

Hydraulic driven 
coagulation/flocculat
ion, plate 
sedimentation, rapid 
filtration (optional 
granular activated 
carbon filtration and 
chlorine disinfection) 

400 
m3/day 

10,000-
15,000 
litres/hour 

N.R Turbidity<0.2 
NTU; Residual 
chlorine 
<1ppm; 
TDS<350ppm 

N.R Small 
generator (5 
kW); 1000-
2000 W for 
power supply 

 
 
 
 [10] 

WTS (floods) RO membrane N.R N.R N.R N.R N.R N.R 

Soda 
bottle-
based RO 
system 
(natural 
disaster) 

Series of RO 
membranes 

N.R 2 litres US$99 N.R RO filter 
washed at 
periodic 
interval 

Bicycle pump   
 
 
 
[18] 

Slow sand Bio-sand: 0.90m 27 750 N.R Removes >99 N.R No 



  34 
 

filter 
(natural 
disaster) 

cylindrical container 
packed with 0.15m 
of gravel, and 0.70m 
of silica sand. 

litres/day litres/day % harmful 
bacteria.  

electro/mech
a-nical power 
required 

AQUAPOT 
(Africa 
communiti
es) 

UF hollow fibre PES 
membrane 150 kDa 

Feed 
flow: 
2500 
litres/hour 

N.R N.R Turbidity<1 
NTU; Total 
coliforms<2 
NMP/100ml; 
Thermotoleran
ts coliforms <2 
NMP/100ml 

N.R N.R  
[146] 

Skyhydrant  
(poor 
developing 
countries) 

0.04 µm MF PVDF 
membrane 

400-1000 
litres/hour 

5-8 years US$350
0 per 
unit 

Turbidity<0.1 
NTU; LRV for 
particles 2-5 
µm >4 

40 ml of 
10% 
hypochlorite
; 300 g of 
citric acid 
powder 

Gravity feed 
or suction 

[13] 

Low 
pressure 
UF (Africa 
communiti
es) 

PS UF capillary 
membrane 50 kDa 

30-40 
litres/m2h 

>5 years N.R 85% 
NOM; >90% 
colour 
removal; 5 
LRV bacteria; 
3-4 LRV virus 

Backwashin
g for 1 
minute for 
10 minutes 
cycle time; 
CIP when 
TMP is 80-
100 kPa 
using 
detergent at 
high pH 

100-150 kPa 
by feed pump 
or use water 
head; recycle 
pump 
powered by 
electricity 

[147] 

Neeri-Zar 
(flood) 

Sand and gravel 
filter with 
disinfectant 

6-10 
litres/day 

N.R N.R 93-99% 
bacterial 
reduction; 
Turbidity<2.8 

Filter cloth 
is cleaned 
periodically 

No power 
required 

[38] 



  35 
 

NTU 
Emergency 
water 
treatment 
unit (any 
disaster) 

MF membrane 
module 

N.R 200-500 
people 
during 
first 5-10 
days after 
disaster 

N.R N.R N.R Gravity  [148] 

Homesprin
g® 

UF hollow-fibre 
developed by Zenon 

14-17 
litres/min 
or 840-
1020 
litres/hour 

20,160-
24,480 
litres/day  

US$270
0-3000 

N.R Annual 
maintenanc
e with 
carbon filter 
to be 
replaced 
once a year 

N.R [6]; 
[149] 

Ultra-low 
pressure 
UF dead 
end  

UF membrane  4-10 
litres/hour
/squared 
metres 

N.R N.R N.R N.R Gravity [150] 

Note: MSWT-01= Mobile Surface Water Treatment-1m3 per hour capacity; MHMWTP= Micro hydraulic mobile water treatment 703 
plant; WTS=Water Treatment Systems; RO= Reverse osmosis; PES= Polyether sulphone; PVDF= Polyvinyldiflouride; PS= 704 
Polysulphone; LRV= Log reduction value; NOM= Natural organic matter; CIP= Clean in place; TMP= Transmembrane pressure 705 



  36 
 

Table 6 Hermia blocking laws and examples of modified Hermia’s blocking laws 706 
done by other researchers found in literature. 707 

Fouling 
mechanism  

Consitutive 
Equation 

Description  Work reported 
which used 
modified Hermia’s 
blocking laws. 

Complete 
blocking  𝑉 =

𝐽0
𝑘𝐶𝐵

(1 − 𝑒−𝑘𝐶𝐵𝑡) No particles 
accummulation. 
Particles block pores 
(dparticle = dpore) 

[151]; 
[118] 

 
 

[152]; 
[153]; 
[154]; 
[155] 

 
 
 

[156]; 
[157] 

 
 

[158]; 
[159]; 
[160] 

 

Partial 
blocking  

𝑉 =
𝐽0
𝑘𝑃𝐵

𝑙𝑛(1 + 𝑘𝑃𝐵𝑡) Particles 
accummulation on 
each other. Particles 
block pores (dparticle = 
dpore) 

 

Pore 
constriction  

𝑡
𝑉

=
1
𝐽0

+
𝑘𝑃𝐶
𝐽0

𝑡 
Particles deposition 
on pore walls. 
Internal pore 
diameter decreases 
(dparticle << dpore)  

 

Cake 
formation 

𝑡
𝑉

=
𝑘𝐶𝐹
4𝐽02

𝑉 +
1
𝐽0

 
Layers of particles on 
membrane surface 
leads to cake 
formation (dparticle >> 
dpore) 

 708 

  709 



  37 
 

Table 7 Mechanisms of membrane fouling in ultra-low pressure UF system (modified 710 
from Peter-Varbanets et al. [121]). 711 

Fouling mechanism Process 
Deposition Formation of fouling layer Advective transport 

 

Structural 
changes 

Physico-chemical interactions Hydrophobic interactions, 
adsorption, metal bridge formation 

Formation of heterogeneous 
structures 

Biological processes (growth, 